
 
 

 

 

 

TANATHI WATER WORKS DEVELOPMENT AGENCY 

 

CONSULTANCY SERVICES FOR DETAILED DESIGN OF NAMANGA 

DAM WATER SUPPLY AND SANITATION PROJECT 

CONTRACT NO. TAWWDA/028/2020-2021 

 

 

 

 

 

May 2023 
 

Runji Consulting Group 
Engineering & Project Management 

P.O Box 68053-00200  
Nairobi, Kenya  

Environmental Social Impact Assessment (ESIA) 

Study Report for The Project 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency ESIA Report (Dam & Water Supply Component) 

 

May 2023 ii 

 

 

INTERNAL QUALITY CONTROL 

Revision 
Purpose 

description 
Originated Checked Reviewed Authorized Date 
[...]
Chapter 8: Environmental and social management and monitoring Plans: This chapter 

presents the proposed Environmental and Social Management and Monitoring Plans 

prepared for the project.  

Chapter 9: Conclusion and recommendations: The conclusion briefly presents the 

environmental and social acceptability of the project, taking into account the impacts, 

measures and recommendations identified during the assessment process.  

Appendix and Annex: This section presents attached documents such as Minutes and 

supplementary reports. 

  



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 21 

  

 

2 PROJECT DESCRIPTION 

2.1 Project Location  

2.1.1 General Project Area 

Namanga Dam Water Supply and Sanitation Project is located in Oloililai Sub County in 

Kajiado County. It will cover Namanga Town, Maili Tisa, Ngatataek and Bisil town centres 

and the settlement areas. Namanga Town (UTM Zone 37M Co-ordinates 253 894E, 9 718 151 

N) is located at the Kenya-Tanzania border. It is about 139km South-south East of Nairobi city 

and about 85km South of Kajiado Town via the A104 Nairobi-Namanga road. 

 

Figure 2-1: Map of Kajiado County 

2.1.2 Location of the Proposed Dam 

The dam site is located at a distance of approximately 22km from Namanga Town, to the north 

of the town. It is about 6km from Mile Tisa centre, to the western side of the centre. The dam 

axis is at approximately coordinates 255820 E, 9729302 N, Arc 1960 / UTM zone 37S (latitude 

2°26'59.57"S, Longitude 36°48'17.76"E).  

 

 

 



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 22 

  

 

2.1.3 Location of the Proposed Water Supply System 

The proposed dam will supplement the existing water supply which currently include river 

intake and boreholes. The Project supply area is mainly within Kajiado Central constituency. 

The Project mainly covers Matapato south and Matapato north wards. It will also supply 

sections of Entonet/Lenkisim, Purko, Dalalekutuk, Ildamatildamat, Keekonyokie, Ildamat and 

Iloodokilani wards. 

The key urban centers in the supply area are; Namanga Town, Maili Tisa Centre, Ngatataek 

Centre, Bisil Town and all the settlements between these towns.   

 

Figure 2-2: Proposed project area for Dam site and Water Supply 



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 23 

  

 

2.2 Project Components 

The main project components are the dam, water treatment plant and the reticulation system. 

The design work these components is undertaken in accordance with relevant Kenyan 

Standards, International Commission on Large Dams (ICOLD) publications, Practice Manual 

for Water Supply Services in Kenya, Published in October 2005 (MoWI, 2005), USBR and 

other guidelines, and current dams engineering practices.  

2.2.1 Dam  

2.2.1.1 Dam Type  

The proposed dam type is Rock-fill dam with an impervious central core. This is based on 

physical characteristics of the selected dam site including: topography, geology and foundation, 

dam construction materials availability, hydrology, climate, earthquake activity, potential 

options for spillway, necessary power/ water supply outlets, the options for river diversion 

during construction, availability of labour and equipment, accessibility of the site and dam 

safety issues. 

2.2.1.2 Dam components  

The main component of the dam comprises the followings:  

i) Rock-fill dam with central vertical impervious core. The dam includes, filters, 

drains, wave protections and all necessary instrumentations 

ii) Water Supply Intake Tower: The intake will include all hydro-mechanical, 

electrical and other facilities to regulate the water from the dam crest level towards 

the Raw water transmission pipe to the water treatment plant.  

iii) Diversion culvert as well as diversion arrangement: One concrete conduit for flood 

diversion during construction.  

iv) Spillway: Surface frontal flow type ogee profile control weir and chute 

2.2.1.3 General Layout of Structures  

The Namanga rock-fill dam layout is organized in such a way that, spillway structure is located 

out of the dam body situated at the right side, and without considerable connection with the 

embankments. However, since water supply main pipe/ bottom outlet are taking water from 

lower elevations at reservoir dead storage level (DSL) and at river bed level respectively, 

locating them outside of the dam body is very costly. Hence the water supply main transmission 

pipe / bottom outlet is designed to under the dam, through cut and fill with concrete below the 

dam foundation. 

2.2.1.4 Normal Water Level (NWL) / Full Supply Level (FSL)  

Water balance analysis of the present study showed that, considering the maximum use of 

Namanga river for the proposed dam, the required maximum live storage volume is 0.89 Mm3. 

On the other hand, as in the hydrology study report, assuming that the annual sediment inflow 



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 24 

  

 

to the reservoir of 0.0064 Mm3, the required dead storage volume for the design period of 50 

years is 0.32Mm3. This requires Namanga dam Dead Storage Level (DSL) to be at EL. 1319.5 

masl. Finally, the Full Supply Level of the reservoir (FSL) fixed to be at EL. 1329.0masl. At 

this Full Supply Level, the reservoir will inundate 0.121 km2 area. 

2.2.1.5 Namanga Dam Hazard Classification 

 Namanga dam has downstream rural settlement (Mail Tisa area). Therefore, considering 

population at risk and economic losses, the dam is classified as high hazard. The study has not 

identified presence of high-risk elements at site. However, possible flash floods have not been 

ruled out. Therefore, the dam is classified High hazard - significant risk level as per USBR 

(1990) guidelines 

Dam height and its crest level  

The maximum freeboard (1.04m) gives the larger dam crest elevation requirement, hence, the 

design dam crest level (including necessary camber) provided to be at elevation of 

1332.20masl, resulting in a maximum dam height above the river bed level of 23.20m 

Dam Embankment  

Based on available data on rock material characteristics and nature of impervious section of 

the dam body, 2.0H to 1.0V slope and 1.8H to 1.0V slopes have been considered for u/s and 

d/s embankment slopes respectively. Preliminary checking of these slopes has been done by 

slope stability analysis. Slopes shall be further optimized after foundations investigations after 

drilling, by running the slope stability model with the refined foundation and construction 

material parameters. 

2.2.2 Water Treatment and Supply Work 

The treatment works has been designed for a capacity of 6,000m3 /d which is 86% of the 

ultimate demand. This is the design output for the dam for water supply. Full conventional 

treatment is proposed. This comprises coagulation/flocculation, horizontal flow sedimentation 

tanks, rapid gravity sand filtration with air/water backwashing and disinfection using chlorine 

will be the most appropriate. The various units are arranged such that the flow will be entirely 

by gravity. The units provided are as follows: 

a) Inlet Chamber Raw  

Water will be discharged into the chamber through a flow regulating valve. A baffle wall will 

be included to break the energy of the incoming raw water. A sharp crested rectangular 

measurement weir will be installed within the inlet chamber, with calibrated staff appropriately 

located next to the weir to enable a secondary measurement of flow into the treatment works. 

The bottom of the weir will have sufficient head above the bottom of the mixing channel so 

that as the water falls, it gains enough energy to create turbulence to facilitate instant and 

homogeneous mixing of coagulating chemicals. 



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 25 

  

 

b) Chemical Mixing and Dosing  

Dosing equipment consisting of mixing tanks and gravity dosers will be located inside the 

Chemical Building located near the dosing points at the inlet chamber. These will consist of 

two sets of twin tanks of 1.0m3 effective capacity for alum and lime, two gravity dosers and 

the connecting pipework. Raw water will be dosed with alum for coagulation, and with soda 

ash as necessary for pH adjustment. This will be carried out from the chemical dosing platform 

in the chemical building. The construction of this will enable gravity dosing. At the inlet to the 

contact/balancing tank, filtered water will be disinfected using tropical chloride of lime, while 

soda ash will be added as necessary for pH correction. At this location, the dosing equipment 

will consist of one set of twin tanks of 1.0m3 effective capacity for alum and lime, gravity 

dosers and the connecting pipe work. Dosing will be effected from a dosing platform 

constructed to enable dosing by gravity. 

c) Flocculation  

Flocculation will be carried out through two gravity horizontal sinuous flow basins in parallel. 

From the inlet chamber, water will flow through a distribution channel to the flocculation 

basins. The flocculation basins will give the necessary gentle agitation to enable formation of 

flocs 

d) Sedimentation  

Sedimentation of the flocculated water is achieved using 2No. horizontal flow tanks, each 

17.4m x 5.8m, depth varying from 2.5m to 3.0m. Flow into each tank will be controlled through 

manually operated penstocks located at the inlet chambers to the sedimentation tanks. These 

valves will also be used to isolate each tank during cleaning and maintenance operations. 

Flocculated water will enter the sedimentation tanks through a vertical stilling wall which has 

100mm diameter openings lined with uPVC pipe. These openings are spread evenly over the 

height of the wall to ensure even distribution of flow across the cross-section of the 

sedimentation tank. This will minimize short circuiting possibilities and will also ensure that 

the flow velocity across the wall is low enough to prevent breaking of flocs. 

e) Filtration  

The filtration process adopted is rapid gravity sand filtration in which the decanted water is 

filtered by gravity through sand beds. Settled supernatant water from the settling tanks will be 

conveyed through a channel with a 400mm diameter inlet control penstock into each filter bed. 

A walkway over the channel (of removable precast concrete slabs) is provided to enable 

operation of the penstocks. 

f) Disinfection 

 It is proposed that disinfection will be carried out using Calcium Hypochlorite which is readily 

available and provides residual disinfection action for some time. Chlorine mixing and dosing 

is carried out in Chemical Building, where chlorine is also stored, using treated water. There 



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 26 

  

 

are two tanks for mixing Hypochlorite powder (so that one can be used when mixing is being 

done in the other) each 1.2m x 1.2m x 1.0m deep. For each tank, one gravity doser is provided 

to regulate the flow for dosing. 

g) Clear Water / Chlorine Contact Tank  

The Clear Water Tank is a reinforced concrete square tank 25m each and 3.6m high. The 

capacity of the tank is 1000m3 which provides more than the minimum recommended contact 

time of 30 minutes. 

h) Backwash Water Tank  

The backwash tank is a concrete ground tank near the staff housing on the highest elevation at 

the treatment works site to the North West. The capacity of this tank is 212m3 and provides 

water by gravity for backwashing, mixing chemicals and domestic use on site 

i) Sludge Drying Beds  

2No. Sludge Drying Beds, 1.25m deep and with a total area of 200m2, are provided for sludge 

from the sedimentation tanks. The sludge drying beds consist of slotted pre-cast concrete slabs 

laid on an 80mm thick layer of sand (size 1 -3mm) below which is an 80mm layer of size 10 - 

15mm gravel. Underneath the sand and gravel are large stones (size 20mm - 35mm, minimum 

200mm thick) surrounding an open-jointed pre-cast concrete pipe, laid to falls, for collecting 

the filtrate 

2.2.3 Water Supply Reticulation  

The general considerations for the water supply component include: 

a) A gravity fed supply will be preferred whenever technically, economically and 

financially feasible. 

b) Balancing tanks will be incorporated in the system in order to cut down peak flows. 

The position of and the capacity of each tank should be determined after economic 

analysis aiming at minimizing the system cost.  

c) A pipe traversing a supply area will be designed for the peak flow of that area plus the 

mean flow of succeeding areas.  

d) The static pressure should be kept low by breaking the pressure preferably in the 

balancing tanks or in separate break-pressure tanks.  

e) The number of major high points and low points should be kept to a minimum where 

possible by trying to follow the contour lines of the terrain rather than only roads and 

tracks. This calls for active participation by the design engineer in the survey of the 

pipeline routes. For large size pipes (150mm) alternative routes may have to be 

surveyed for an economic analysis in order to find the optimal alignment.  

f)  The excavation depth should be varied to avoid local high and low points in order to 

minimize the number of air-valves and washouts.  



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 27 

  

 

g) The pipeline should be set out by the Resident Engineer who also should check that the 

pipe levels are strictly in accordance with the drawings 

2.2.3.1 Water Supply Zones  

In The Project Topographical requirements were given priority as the zoning criteria due to the 

project's fluctuating terrain, with Bisil being the highest point and the need to pump the treated 

water to heads of over 400m. As a result, a combination of gravity and rising mains were 

designed. A total of 6 zones have been designated for reticulation. The detailed zoning that 

indicates villages and locations covered in each zone is as shown in Figure 2-3 below.  

 

Figure 2-3: Namanga Water Supply Zonation 

2.2.3.2 Capacity of Water Mains 

a) Raw Water Main  

The raw water pipeline is designed to deliver 6,000 m3 /day to the Treatment plant which 

includes 10% of the required demand for backwashing and use on site. The pipeline whose 

length is 156.92m to the water treatment plant’s inlet, is designed to be made of HDPE material 

of 350mm diameter and a pressure rating of PN. 

b) Transmission Mains to Bisil Route  



Consultancy Services for Detailed Designs for 

Namanga Dam Water Supply and Sanitation 

Project  

Tanathi Water Works Development Agency 
ESIA Report (Dam &Water Supply) 

 

May 2023 28 

  

 

A gravity main with a 55.7 l/s discharge serves as the starting point of the transmission main 

to Bisil. The main starts at an elevation of 1308.99m, and terminates at an elevation of 

1289.67m at Nemasi Village, Noosikitok Sub location along the A104 road at point 
[...]
mission is in line with requirement of Vision 2030 and is aimed at augmenting water supply 

and sanitation services to meet the current and futuristic water supply and sanitation demands 

for Namanga Town and neighbouring urban centres.  

TAWWDA is the legal Agency mandated with construction of water works within Machakos, 

Kitui, Makueni and Kajiado counties. Prior to 3rd May 2019, TAWWDA was known as 

Tanathi Water Service Board (TAWSB). The Agency is mandated to undertake the 

development, maintenance, and management of National public water works within the area of 

jurisdiction. The Agency is also mandated to operate the water works and provide water 

services as a water provider, until such a time as a responsibility for the operation and 

management of the waterworks are handed over to a County Government. The Agency provide 

technical services and capacity building to such County Governments and water services 

providers within its areas as may be requested and provide to the Cabinet Secretary technical 

support in the discharge of his or her functions under the Constitution of Kenya and the Water 

Act 2016. 

In the present study assignment, TAWWDA has contracted Ms. Runji Consulting Group Ltd 

to undertake the Detailed Design of Namanga Dam Water Supply and Sanitation Project. The 

Consultant commenced the studies on 25th May 2021. The conclusion of the assignment will 

be marked by the finalisation of design reports, tender documents, ESIA report and RAP report 

for the Project.  

Prior to the present assignment, the Agency engaged Ms Seven Seas Consultants Limited for 

the Feasibility Studies and Preliminary Designs, cost estimates and tender documentation of 

the Project. The studies concluded in June 2020, recommended further investigations on 

construction of Namanga Dam, water treatment plant, water distribution to serve Namanga 

Town and Maili Tisa Town Centre. 

Namanga Town and its environs fall under the arid and semi-arid lands (ASAL). The area 

receives low rainfall, experience frequent dry periods, seasonal rivers and has an acute shortage 

of clean water supply. The problem is compounded by the increased urban population induced 

by internal border activities. Also, the positive fruits of devolution have created more 

opportunities fuelling growth in what were small market centres and towns, turning the urban 

areas into busy commercial centres and local government administrative centres.  

 Project Location  

The proposed Project is located in Kajiado County, Kajiado Central Constituency. Namanga 

Town is located at the Kenya-Tanzania border at latitude S 2°32'39.8" and longitude E 

36°47'20.2". The town is divided by the Tanzania-Kenya border with southern parts of the town 

in Longido District, Tanzania and northern in Kajiado County, Kenya. It is about 139km South-

south East of Nairobi city and about 85km South of Kajiado Town via the A104 Nairobi-

Namanga Road. The nearby Ol Doinyo Orok Hills, also known as Namanga Hills is located 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 2 

 
 

northwest of Namanga town. Main source works for the proposed Project is a new dam to be 

designed across Namanga River within Ol Doinyo Orok hills.   

The dam site is located at a distance of approximately 22km from Namanga Town. It is about 

6km from Mile Tisa centre. The dam axis is at approximately coordinates 255820 E, 9729302 

N, Arc 1960 / UTM zone 37S (latitude 2°26'59.57"S, Longitude 36°48'17.76"E). 

 

Figure 1-1: Project Location 

 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 3 

 
 

The dam will supplement the existing water supply that include river intake and existing 

boreholes. The Project is located within Kajiado Central constituency. The Project mainly 

covers Matapato South and Matapato North wards.  

The proposed dam is to supply water to Namanga Town, Maili Tisa Centre, Ngatataek Centre, 

Bisil Town and all the settlements between these towns. 

Sewerage works for this project is limited to Namanga Town. The proposed area for the 

Sewerage Treatment Plant is in Ormankeki Village, Namanga sub-location. To cater for 

collection and disposal of wastewater within the whole of Namanga Town, the stabilization 

ponds have been proposed at 8Km east of Namanga town. The co-ordinates of the ponds 

location are: 37M, 262044, UTM 971981 Namanga Location. The proposed Trunk is located 

along the river valley to give it adequate gradient for any future connections. 

 

Figure 1-2: General Layout of Namanga Sewerage 

 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 4 

 
 

 Project Description 

The key technical details of the proposed project study are as below; 

• Design period: the current study has considered 2026, 2036 and 2046 as the initial, 

future and ultimate years respectively   

• Ultimate population for the project area considered is of 77,150 (year 2046). The 

considered population translate to demand of 6,981m3/day. This includes domestic 

and all other demands including livestock, commercial, institutional…etc. 

• Due to limited water availability from the catchment/ river, the proposed dam has 

been sized to supply 6000m3/day for the project area. This is 86% of the project 

area demands. The balance shall be supplied by other sources including existing 

boreholes and river intake.  

• The proposed dam is to supply water to Namanga Town, Maili Tisa Centre, 

Ng’atataek Centre, Bisil Town and all the settlements between these towns.  

Sewerage works is limited to Namanga Town. 

• Water pipelines that utilize gravity and solar powered pumped system 

• Proposal for new boreholes 

• Sewerage works for Namanga Town to include trunk sewers, and limited secondary 

and tertiary sewers 

• Wastewater treatment ponds 

• Ablution blocks 

The specific features for each component are as discussed below: 

1.3.1 Dam Component 

The key features of the dam are:  

Table 1-1: Summary of the features of the proposed dam 

Hydrology River Basin Namanga River   

Catchment area 12.5 km2 

PMF  186.32m3/s 

10,000-year   flood 167.68 m3/s 

Spillway Design Flood 186.32m3/s 

Sediment yield 500 m3/km2/year  

Reservoir Full Supply Level (FSL) 1329 m 

Minimum Operation Level of the 

reservoir (MOL) 

1319.5 m 

Maximum water level (MWL) 1331.1 m 

Gross storage capacity 1.21 Million m3 

Dead storage capacity 0.32 Million m3 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 5 

 
 

Live storage volume  0.89 Million m3 

Area to be inundated at full 

Supply level 

0.121 km2 

Main Dam Type of dam Rock fill dam with central 

impervious core 

Dam top level 1332.2 m 

Dam foundation level (deepest 

section) 

1303.5 m 

Dam structural height 28.7 m 

Crest length 355 m 

Crest width 9.5 m 

Upstream slope 1: 2.5 

Downstream slope 1: 2 

Embankment fill volume 163,000 m3 

Spillway Design discharge 186.32m3/s 

Type of spillway Non-gated overflow with cement 

lined chute  

Spillway crest level 1329 m 

Spillway crest length 30 m 

Stilling 

Basin 

Width of stilling basin 30 m 

Length of stilling basin 16 m 

Intake Location On upstream face of dam on Left 

bank 

Type Concrete tower with 3 openings. 

Dry wells 

Design discharge Domestic water: 0.069 m3/s; 

Environmental flow: 0.047 m3/s;   

Coffer Dam Type of dam Rockfill dam with clay core 

Dam top level 1322 m 

Dam foundation level 1304 m 

Dam height above river bed 11m 

Crest length 225 m 

Crest width 4 m 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 6 

 
 

Upstream slope 1: 2.5 

Downstream slope 1: 2 

Diversion 

culvert 

Size Box culvert, 2.5m x 2.5m 

Length 145m 

Type Reinforced concrete  

1.3.2 Gravity Raw Water Mains 

• 160m long, 350mm diameter steel gravity raw main from the Dam downstream 

control chamber to Treatment plant.   

1.3.3 Water Treatment Plant 

• Inlet Chamber and Inlet Channel.  Simple Flow Measurement of incoming water 

will be taken in the Inlet Channel;  

• Flocculation preceded by Chemical Dosing of Soda Ash and Alum; 2.5m x 2.5m x 

2.5m deep 

• Sedimentation - Horizontal Flow Tanks; 3No. horizontal flow tanks, each 17m x 

6m, depth varying from 2.5m to 3.0m. Surface overflow rate 1.6 m3/m2/hr 

• Filters - Rapid Gravity Sand Filtration; 4 Nr of filters, 4.5m x 3.5m Dimensions, 

Rate of filtration 5m3/m2/hr 

• Disinfection by Chlorination; Chemical Building equipped 

• pH Correction - Soda Ash Dosing;  

• Clearwater tank; 30.5m by 30.5 m and 5.21m high. The capacity of the tank is 

3500m3 

• Backwashing using water only; Tank is 212m3, providing water by gravity for 

backwashing 

• Administration, Chemical & Chlorine Dosing Building, Pump house and, Staff 

Housing etc. and other Ancillary Works 

• 2No. Sludge Drying Beds, 1.25m deep and with a total area of 61.2m2. 

1.3.4 Water Supply Transmission and distribution 

• HDPE 560mm PN8 Gravity main from the Water Treatment Plant To Pump 

Station 1– 9,397.2m 

• Steel 300mm PN25 Rising main from Inkati Pump Station 1 To Oloilai Pump 

Station 2– 24,133m 

• HDPE 400mm PN25 Rising main from Oloilai Pump Station 2 To Lenkishon 

Tank 3 – 11,111.76, m 

• HDPE 125mm PN16 Gravity main from Lenkishon Tank 3 To Tank 4 in Bisil 

– 10,929m 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 7 

 
 

• HDPE 450mm PN10 Rising main from Inkati Pump Station 1 To Tank 1– 

3,940m 

• HDPE 355mm PN10 Gravity main from Tank 1 To Distribution System 

Offtake 2 – 7,580m 

• HDPE 280mm PN10 Gravity main from Offtake 2 To Distribution System 

Offtake 3- 860m 

• HDPE 225mm PN8 Gravity main from Offtake 3 To Namanga Town 

Distribution - 618.80m 

• Storage tanks in four tanks in total: 1 No. 100m3, 1 No. 150m3 ,1 No. 1,000m3 

and 1No. 2000m3  

• 2 No. pumping stations complete with pumps and solar farms in each. 

• Rehabilitation of Existing Water Reservoirs 

• Distribution Water Pipelines 

- HDPE DN 25 to DN 125mm pipeline – 32,067m 

- HDPE DN 250 pipeline – 7,575m 

- Steel DN 100 – 11,536m 

1.3.5 Sewerage Works 

• 3000m3/day full waste water treatment plant complete with Inlet works, Waste 

stabilisation ponds and associated works, Overflow/ outfall sewer, Sludge drying 

beds, Site works and access roads, Utility building, Staff houses 

• 8.1km 500mm dia HDPE sewer line 

• 1km 400mm dia HDPE sewer line 

• 10.9km 300mm dia HDPE sewer line 

• 1.417km 250mm dia HDPE sewer line 

• 7-No. Ablution blocks (Including provision of 4 No. of exhausters and 2 No. of 

flashing units)  

 Scope of the proposed Project 

The main scope of the assignment is to undertake the following: 

• To carry out detailed designs and tender documentation for Namanga Dam Water 

Supply and Sanitation Project  

• To provide the client with regular status reports and other reports as per the Terms 

of Reference, together with all related necessary technical assistance and 

professional advice to the Client related to supervision of the construction of the 

said works; 

• To prepare and assist in the implementation of Resettlement of Project Affected 

Persons (RAP). 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 8 

 
 

 RAP Objectives 

This Resettlement Action Plan (RAP) is prepared in accordance to the Kenyan Constitution 

and other framework such as the operational policies developed by Financiers such as World 

Bank and AfDB. RAP ensures that PAPs who are faced by any economic or physical 

displacement resulting from a project, whether permanent or temporary, will be resettled in 

socially responsible manner and according to good international practice.  

Therefore, the main purpose of this Resettlement Action Plan (RAP) was to understand the 

socio-economic characteristics of the Project Affected Persons who are likely to be displaced 

during the project implementation. It also seeks to provide a detailed plan on how the affected 

persons will be resettled and their livelihoods restored to a better position than they were before 

the project. The RAP report also seeks to quantify and value the assets or individual properties 

in order to secure funds that will be used for compensation during project implementation. 

In this regard, the specific objectives and tasks related to the RAP process are as follows: 

• Undertake a socio-economic survey of the communities along the proposed project site.  

• Conduct a census of the affected persons.  

• Develop an eligibility criteria and establishment of a cut-off date.  

• Evaluate and prepare an inventory of the affected properties  

• Evaluate all other socio-economic costs.  

 Approach and methodology 

Participatory approach was employed throughout the process which is key in enhancing Project 

ownership and acceptance. The engagement of stakeholders targeting both the secondary and 

primary stakeholders was done.  

Both qualitative and quantitative methodologies were explored and the data triangulated at the 

analysis stage. The following techniques were employed: 

1.6.1 Qualitative Technique 

1.6.1.1 Literature review:  

This entailed a desktop research of existing literature to understand the previous and existing 

socio-economic conditions within the project area. The reports that were reviewed include:  

i. Kajiado County Integrated Development Plan (2018-2022)- The review intended to 

relate how the plan influences land uses within the project area. It also sought to 

determine if the County Government had plans for finding alternative water sources and 

determining how they can be fed into the designed system.  

ii. Kajiado County Spatial plan (2019-2029)-The review was aimed at determining if the 

County had planned any development activities such as the establishment of a Sewerage 

plant for Namanga town and any future plans for the towns within the project area.  

iii. Annual Development Plan (2020-2021)-During this financial year, the County 

Government of Kajiado sought to enhance availability and sustainable management of 

water and sanitation for all.  

iv. Feasibility Study Report by Seven Seas Consultants Ltd 2020- The Consultant had 

conducted a socio-economic baseline assessment that would be used to evaluate the 

socio-economic wellbeing of the individuals within the project area. 



Consultancy Services for Detailed Design for 

Namanga Dam Water Supply and Sanitation Project 

Tanathi Water Works Development Agency 

 

 

RAP Report 

 

May, 2023 9 

 
 

v. The Constitution of Kenya-A review of legal and policy framework was essential in order 

to establish the land use rights within the project area and other regulations that needed 

to be adhered to during the project implementation.  

vi. Financiers Policies and guidelines on implementation of the Social Safeguards. IFC, 

World Bank and the African Development Bank (AfDB) have operational policies and 

guidelines on involuntary resettlement.  

1.6.1.2 Stakeholder Consultations 

Stakeholder consultation and public forums on the project were convened across the project 

area targeting the women, youth, trader’s associations and civil society groups. Key informant 

interviews using an open ended questionnaire were also conducted in various departments at 